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Ferre Barniedo, S.A. de C.V. Edo. de Mexico
55000 SAN CRISTOBAL ECATEPEC, C.P.
ASTHM A992 - ASTM AS572 GR50 FINE GRAIN SILICON KILLED MEX]QUE
Manufacturer's test certlficate acc, to ASTM A 6 . L‘( ?? @

Ord.ltem Product " Length Welght Heat nr Weight Bund.  Bars

0D00DF W 12 X 12 X 106 4 .7 32,742 mt

12.182 mm - 60578 7,704 mt 4
’ Y 60579 11,558 mi 6
//1'-‘ 5 60580 3,852 mt 2
£ 5 - g 70686 9,830 mt 5
Y 0
000008 w(( 12 X ?99 ’,
/6&467 10,350 mt 3
é 60468 6,900 mi 2
(@r“:i . £ _ /j
Heat nr \(‘_‘ ‘Heat analysis (%} )
c Mn Cus Ni cr v <M CEV sn Nb+V
Min o.50 v o eagd. T
Max 0,23 1,60 0,035 0,045 0,4 .+ 0,60 0,45 0,35 0,150 0,050 0,150 gl4as 2,154
650467 0,06 1,07 0,026 0; é‘z 0,21 0.0,35 0,15 0,11 0,013. 0,002 0,0,4_9/0,31 0,02 6,015
60468 0,05 1,05 §,029 0,026 0‘15 0,014.0,32 0,18 C,14 0,013 0,002 4,086 0,30/0,02 0,015
E0578 ¢,06 1,07 6,018 0,017 t),,zo 0,010 '5,-3':1 0,17 0,08 0,011 0,002 0,040 o{f}u 0.04 0,013
60579, 0,06 1,07 0,018 0,024 0,20 0,010 0,37.70;19 0,09 0,013 6,00z 0,040 0,30 0,03 0,013
60580 0,06 1,07 0,021 0,025 0,20 0,00% 0,31 0,20 0,10 0,010 1,002 §, 060.0,31 0,03 (01
70586 0,06 %,06 0,022 0,025 0,1& 0,008 0,37 0,20 0,09 0,031 0,002 0, oso 9,30 0, L7 o,o
Heat nr Tensile test : )
PSI PSI 200 mm ‘ . ' e P
¥s uUTs ®1l.{%)  ¥/u - S
Min 50.000 £5.000 18,00 ‘ :
: Max  65.000 o,85 !
: 60467 61.625 74.530 24,03 0,83
; 60467 62.208 78.355 24,27 C,83
! 60468 60.755 73.515 24,26 0,83
j 60468 61,335 74.240 24,50 0,83
| o
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Ferre Barniedo, S.A. de C.V.

ASTM AS92 - ASTM AS572 GRS0 FINE GRAIN SILICON KILLED

Manufacturer's test certificate acc. to ASTM A 6

Ferre Barniedo, S.A. de C.V.

Av. Revolucion #81

Edo. de Mexico

55000 SAN CRISTOBAL ECATEPEC, C.P.
MEXIQUE
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Heat nr &> .'rensile tant -

- BT

L

P8I 200 L

Porteur de signature spéciale

dfsva 7 mrsEL M Ly
min 59.000 65.000 13,00
m 65 000 . 0.8
60578 %%%51 045 73,950 2416 0,83
60578"‘/ a’l 625 7&;.:,5?_’5_-_24,4;:;: FICE
50579{{ 2 sj.f.so}ys 74.565.724,34 0,83
60579 ~ / 61,335 74.240 " 24,10 0,83
50580 60.465 73.660 24,32 0,82
60580 _61.825 75.110 24,70, ¢,982
70586 T2 060 75,110 24,30 0,83
70586 61.480 74.385 24,06 0,83
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